
111111111111111 1111111111//l lll Ill) 11//ll'f lif 11111111111111111 

3 3009 00070 1427 

For library Lise Onh1 



!>~\Jo'< z 
< 
w 
u 
0 

u -
f-
z 
< 
..J 

f-
RARITAN BAY < 



Paul DeFalco 449 

~6b 

WASTE CONTROL 

All sanitary and process wastes are discharged to R 

two-celled lagoon-with a detention time of about one week. 

The blending section (approximately 50,000 gal. capacity) 

allows for chemical flocculators to be added if necessary. 

The settling section has a capacity of approximately 560,000 

gallons. About once every three _years sludge is removed and 

used for land fill. The lagoon discharges to Woodbridge Creek 

at a point about 3 miles from the Arthur Kill. 

Effluent samples, collected once a week, have the 
[...]
At design conditions, the combination of acid and 

alkaline waste from the make-up demineralizing plant and 

condensate purification plant produces a net acid excess of 



13la 

• 

• 

: ... 

563 

Paul DeFalco 

1,160 pounds per day. The deta11s of the waste flows from 

the demineralizing plant are shown in Table 1 entitled, 

"Re gene rat ion waste Data, Sewaren Gencrat ing St at ion", dated 

December 7, 1961 . 

9. Method of Disposal: 

The waste from the demineralizing plant is coll-

ected in n. basin where the acid and alkaline wastes 2.re 

air mixed. From this basin, the waste is fed to the flo~inE 

water in the circulating water discharge canal at 2. aon

trolled rate. This circulating water is taken from the 

Arthur Kill and pumped through the condenser anj then into 

the cana1 through which it is discharged back into '-.;he 

Kill. :form<:Llly, five condensers c::.re in service and the 

flow through the canal is 634,000 gpm. Jith the wP.ste 

flows shovm in Table I, this contr'.)lled rate is 80 6PID and 

results in a decrease in alkalinity of .153 ppm in the 

canal under normal operatin~ conditions. 

10. Description of Facilities: 

The waste disposal basin has a capacity of 

152,000 gellons. This design if predicted on a condition 

where peak waste flows from a mixed bed unit and 2. primary 

~cation-anio~ make-up unit occur simultaneously. The 



564 

1 
132a Paul DeFalco 

maximum surce that occurs at this time is 52,000 c;:..: 1_1ons. 

Therefore, the mixing tank sur~e capacity is set at 53,COO 

callons with a retention volume of 52,000 c;allons, for a 

totD.l mixing section Of 105,000 gallons. rrhe volume Of the •• 
effluent section is 47,000 gallons so that with an empty 

( 

basin there is a total surge ca.pacHy of 100,000 gaJ1ons. r 
! 

The effluent section prevents short circuitin~ between the 

inlet and outlet. If the maximum waste flows occured 

simultaneously from all units, the maximum surge would be 

87,000 gallons. 

The basin is constructed of concrete with a 

caustic and acid proof brick lining. Piping to and from 

the waste basin is rubber lined and, where necess:i.ry, 

rubber or mastic coated. The control valve provided in 

the waste basin outlet can be adjus":;ed to maintain any 

desired outlet flow rate. 

To give adequate mixing of the waste solutions, 
, .. 

air is introduced through a grid in the mixing section. 

This grid is designed to provide a maximum of 700 scfm of ; , 

air into a full basin to aerate as well as mix the waste 

prior to disposal. A pressure regulating valve reduces the 

300 psi or 125 psi compressor air discharge to 50 psi for 

the air grid supply pressure. A locally installed plug 

valve is used for the final setting of air required ~o 



133a Pau 1 De Fa le o 

produce a gentle rolling motion of the basin solution. 

Cut outs on both compressor pressure controllers have been 

provided so as to trip the basin air supply if the station 

•• air pressure decreases due to abnormally high demand . 

l A pH indicator-recorder is provided to monitor 

r the water in the discharge canal below the point of chemical 

waste addition. Provision is made on the recorder to add 

pH indication upstream of the inject ion point at a later 

date, if it should become desirable. 

11. Boiler Acid Cleaning Waste: 

Provision is made for carrying spent acid (HCl) 

solutions used in boiler chemical cleaning to the waste 

disposal basin. The waste basin holds approx~mately four 

boiler volumes, which is enough capacity to accommodate all 

boiler drains from any boiler cleaning operation. These 

solutions are completely neutralized by adding caustic soda 
• 

directly to the waste basin prior to discharge into the 

.. canal. Boilers are cleaned, based on condition, every 1 

to 10 years. 

12. Solid Wastes - Slag and Fly Ash: 

Slag and fly ash from units No. 1-4 is either 

sent to the waste ponding area adjacent to the plant site, 

.. --. 



566 

Paul DeFalco 

or to the breaker house where it is sold in bag or bulk 

form. The ponding area, consisting of two interconnected 

earthen diked lagoons, discharges to the Arthur Kill. 

13. Thermal Pollution: 

Cooling waters discharged to the Arthur Kill 

are at a temperature 15° F higher than that of the intake 

water. Infonna'cion on how far up or dovmstream this tem

perature elevation is detectable is unavailable. 

• • 

' . 

, . 
, . 



" 

Number 
Installed 

Primary 
Cation 2 

Primary 
Anion 2 

Secondary 
Cation 3 

Secondary 
Anion 2 

Mixed Bed 2 

• 

T:\BLE I 

Rffi.EN;~RATION WASTE DATA 
SEWAREN Gl:NERATING STATION 

PUBLIC SERVICE ELECTRIC AND GAS COMPANY 

Gallons 
To 

Maximum Waste Gallons 
Sf'rvice Regen. Normal Basin to 
Cycle Cycle Regen. Per Waste 
Hours Minutes Per Day Regen. Per Day 

16 167 2.56 25,570 65,200 

16 167 2.56 12,280 31,400 

119 100 0.596 6,600 3,940 

34 124 1.33 4,915 6,560 

336 280 0.143 54,900 7,850 

114,950 

• 

Pounds 
Chemical 

Pounds to 
Chemical Waste 

Per Per 
Regen. Regen. 

1,000 600 

443 150 

800 550 

320 200 

l,Soo 1,600 
1,000 Boo 

Effluent valve setting - 114,950 gal/day timcE 1 day/24 hr times 1 hr/60 min = 80 gpm. 
One pound NaOH will neutralize 1.225 pounds P2so4• 
Seven hundred and sixty-four pounds NaOH will neutralize 935 pounds H2so4 • 
Acid excess per day = 2,094 - 935 = 1,160 pounds 
Normal discharge canal flow (five units) = 7,600,000,000 pounds per day 
Ppm = 1.160/7,600 = 0.153 H2so4 = 0.156 as Caco

3
• 

180 

• 

Pounds Pou.'1ds 
Acid Caustic 
Waste Waste 

Per Day Per Day 

1,538 

- 384 

328 

- 266 

228 
l14 

-
2,094 764 

\J1 
0\ 
-.:J 



Paul DeFalco 

la Public Service, Linden ___ Ge!!_er_~_~_ing _ _§_tat ion 

The Linden Generating Station, Jocate,J adja-
1. 
l 

cent to the Arthur Kill in Linden, New Jersey, is owned 
r t 

and operated by Public Srrvice Electric & Gas Company, 

Newark, New Jersey. The ins;allation employing 175 

people, operates 24 hours a day, 365 days per year. This 

plant was first put into operation in 1956. 

2. Capacity: 

This installation has a gross electrical 

capacity of 510 megawatts. On a yearly basis, the 

electrical production of the plant is 62.4 percent of 

the design capacity. 

3. Operations: 

Construction of the Linden Generating Station 
~ . 

adjacent to the Esso Bayway Refinery is a mutually ad-

vantageous combination of two industrial processes; namely, 

the processing of crude oil to refined petroleum products 

and the conversion of refinery residuals to electric 

energy. The refinery uses the generating station's low 



I 
I 

l 
1· 

I 
l 
! • 

2a 

• 

• 

569 
Paul DeFalco 

level heat energy effectively; and the generating station 

makes good use of the residuals of the refining process. 

The contractual agreement provides that Public Service 

will deliver to Esso, the entire steam requirement of 

the Bayway Refinery, in exchange for fuel and raw water. 

The linden plant consists of one automatic 

double-extraction and one automatic single extraction 

turbine-generator. Unit number one, with a capacity of 

260,000 KW gross, has three boilers on a header, serving 

both the turbine and the pressure reducing and desuper-

heating equipment, which bypass the turbine for delivery 

of steam from the boilers directly to the refinery. 

The plants second generating unit, with a capacity of 

250,000 KW is designed so that it too can furnish extrac-

tion steam to the refinery at an extraction pressure of 

150 psi during peak periods. This unit is provided with 

only one boiler. 

Bf cause of the contractual arrangement with 

Bayway, only two fuels are burned at the Linden Generating 

Station: Bunker "C" - 1,500,000 bbls/years and "Hi-Vis" 

- 3,700,000 bbls/year. 

4. Water Supply: 

Essentially, three sources of water are 

available, namely Elizabethtown Water Company - 1.73 mgdj 



3a Paul DeFalco 

Humble Oil and Refining Company - 1.15 mgd; and salt 

water from Arthur Kill - 345 mgd. 

All of the fresh water, 2.88 mgd, with the excep-

tion of a very small quantity used for sanitary and drinking 

purposes, is used to produce steam for the Bayway Refinery 

of the Humble Oil and Refinery Company. 

Salt water, used for cooling two condensers, is 

pumped from the Arthur Kill by four units; two rated at 

70,000 gpm and two at 50,000 gpm. Kill water is chlorinated 

primarily to control slime growths. Two units, each with a 

capacity of 8,000 lbs/day, are used. A residual of 1.0 

mg/1 at the condenser effluent is maintained whenever 

possible. During an eight hour period, a circulator pump 

will receive one hour and fifty minutes of chlorination. 

Chlorination is practiced 24 hours per day. 

Fresh water supplied by Elizabethtown and Humble 

Oil is treated in a two stage water treatment plant: Primary 

treatment and demineralization. Operation of these sta~es 

is described below. 

PRIMARY TREATMENT 

Water from Esso•s reservoirs is delivered by 

refinery pumps to a 500,000 gallon raw water tank. An 

automatic chlor,ine demand meter controls a chlorine feeder 

I 

J . 

I 
• 

' . 
.. . 



571 
4a Paul DeFalco 

to supply chlorine in breakpoint quantity for reduction of 

organic impurities to a minimum. From the storage tank 

water passes to a 15,000 gallon flash mixing tank where it 

receives coagulating chemicals of alum, coagulant aid; and 
• 

when conditions warrant, powdered activated carbon and acid 

• or caustic soda. From the mixing tank the now chemically 

treated water flows by gravity to two all steel solids contact 

clarifiers each 62 1 diameter by 18 1 high. 

Clarified water flows into four gravity filters 

which contain deep beds of anthracite filter medium. 

These filters are annular segments, two being constructed 

at the periphery of each clarifier. Filtered water flows 

into storage tanks (clearwells) located below each pair of 

filters in which level is controlled and from which the 

filtered water pumps take their suction. 

Water is precious at Linden and no water is wasted 

that can be reclaimed for use. The 100,000 gallons of 

• water required to surface wash and backwash each f llter is 

• reclaimed by draining to a large compartment at the periphery 

of one of the clarifiers from where it is repumped to the 

flash mixing tank. Filtered water storage (379,000 gallons) 

is available from similar compartments in both vessels. 

-
The entire primary plant is designed to operate 

unattended, by remote, manual or automatic control. It is 



5a 

572 

Paul DeFalco 
, 

capable of producing 3,750 gpm of water essentially free of 

turbidity, color, oil and organic matter so that the next 

treating process, demineralization, can function unhlmpered 

by such impurities. 

DEMINERALIZER 

Water is delivered from the primary plant to 

seven cation resin exchangers, each 12 1 diameter by 18 1 

high for removal of calcium, magnesium and sodium. These 

units are regenerated with sulfuric acid when the resin beds 

are exhausted. Automatic effluent throttling valves accu-

rately divide the flow through the cation units. Cation 

cycle lengths are determined by an electronic conductivity 

difference control system. Both the cascade flow control 

and regeneration on the basis of cation effluent conduc-

tivity are fully automatic, but push-button manual control 

of regeneration is available for operator's use. 

Acid water from the cation units flows to a three-

1· 
l . 

I 

I 
i 

: . 

stage rubber lined vacuum degasser, 14 1 diameter by 40 1 high •• 

for removal of soluble carbon dioxide and oxygen. The de-

gasser is held under vacuum by mechanical vacuum pumps and 

water is pumped from the storage section of the degasser by 

stainless stell pumps to the combination anion exchangers. 



6a 

• 

• 

• 

• 

573 

Paul DeFalco 

Anion exchangers are of double deck design, 

six in number, each 12' diameter by 29 1 high and contain 

weak base resin in the upper deck for removal of sulfate, 

chloride and nitrate components from the cation free 

water. The lower deck of the anion unit has a 36" bed 

of strong base resin for removal of silica and residual 

carbon dioxide. Conductivity controls on both weak 

base and strong base anion effluents govern length of cycles 

by automatically removlng units from service when water 

quality falls below a predetermined set point. 

Water quality at the outlet of the anion 

exchangers is very high, in the usual sense, since 

the water has now been demineralized. However this 

quality is not considered high enough for the Linden 

equipment, and the treating process is continued in five 

12 1 diameter by 14 1 high, flat bottom, mixed bed de

mineralizer units. In these vessels, water is redemin

eralized or "polished'' and attains a high purity. Each 

vess~l is capable of handling approximately 5,000,000 

gallons of water before being exhausted by residual 

solids from the preceding demlneralizing units. Cycle 

control is volumetric, with conductivity backup. 

The demineralizing plant is designed to produce 

continuously 3,200 gpm of water of guaranteed quality. 



574 
Paul DeFalco 

Provisions have been made for future expansion of the 

plant to 4,800 gpm capacity. 

Water from the outlet of the mixed bed 

demineralizers flows to two 500,000 gallon demineralized •• 

water storage tanks from which feedwater makeup is drawn 
, ' 

as required. 

Automatic regeneration facilities for cation, 

anion and mixed bed unit~ are installed in duplicate. 

Concentrated sulfuric acid and caustic soda are stored 

in liquid storage tanks for regeneration requirements. 

At the present time, water production is 

operating at approximately 55 percent of design. 

SOURCES OF POLLUTION 

5. Dem1nera11zer Wastes: 

Wastes from the demineralizer plant consists 
I 1' 

of dilute solutions of sulfuric acid and caustic soda 

which is used to regenerate the ion exchange units. At . . 
the present time, approximately 1,500 to 3,000 lbs/day 

1,200 lbs/day average -- of excess acid is discharged. 

The maximum discharge capacity is 7,500 ppd of excess 

sulfuric acid. 

6. Primary Treatment Unit: 

Sludge from the primary treatment units 



Ba 

• 

• 

• 

• 

Paul DeFalco 

amounts to approximately 9,640 gallons. It is dis

charged at a rate of 482 gpm for a 20 minute period, 

to the plant's cooling water canal. Filter backwash 

is held in a storage compartment in the base of the 

sedimentation unit and fed back into the raw water 

supply. 

7. Ash and Slag Wastes: 

575 

Because the Linden Generating Station burns 

all liquid fuel there is no resulting coal ash or slag. 

Ash resulting from the liquid fuel, which is low in ash 

quantity, is removed from the boilers during overhaul in 

dry form and usually sold for its vanadium content. 

B. Thermal: 

Cooling waters discharged to the Arthur Kill 

are at a temperature 15° higher than that of the intake 

water. Information on how far up or downstream the 

temperature elevation 1s detectable is unavailable . 

WASTES TREATMENT 

wastes from the demineralizing plant are air 

mixed in a neutralization basin constructed of concrete, 

with a caustic and acid proof brick lining. Piping to and 

from the basin is rubber lined and where necessary, rubber 



576 

9a Paul DeFalco 

or mastic coated. A control valve in the basin can 

be adjusted to maintain any outlet flow rate (present 

rate is 411 gpm) to the salt water discharge canal. 

Spent hydrochloric acid solutions, used for ·~ I 
cleaning boilers - approximately once per year - are 

' ' 
completely neutralized by adding caustic soda directly 

to the basin. 

Consolidated Edison, Arthur Kill Generating Station 

Staten Island, N. Y. 

1. Organization: 

This generating plant of the Consolidated 

Edison Company of New York, Inc., built in 1959, is 

located on the Staten Island shore of the Arthur Kill 

opposite the mouth o~ the Rahway River. 